33" MOWER DECK Diagram and Parts List for SNAPPER Riding-mower-tractor-Parts model # YZ145332BVE

Add this model to "My Models" for easy access later.

Model #YZ145332BVE was saved to your profile

You have reached the maximum number of models that can be added to your list. Please Sign In or Register to have unlimited usage

Browse by section:

YZ145332BVE YARD CRUISER YARD CRUISER 3290 SNAPPER Lawn, Riding Mower Rear Engine 1506000 Lawn, Riding Mower Rear Engine

33" MOWER DECK diagram for model # YZ145332BVE Snapper-Parts Riding-mower-tractor-Parts (75)

Parts in this Diagram

1
on diagram

Deck, 33" Part #: 3-6580
Contact customer support for availability at 1-800-252-1698

2
on diagram

Bracket, deck lift slotted (2) Part #: 3-4866
Contact customer support for availability at 1-800-252-1698

3
on diagram

Bracket, deck lift (2) Part #: 3-4867
Contact customer support for availability at 1-800-252-1698

4
on diagram

Bracket, anti-scalp adj. front Part #: 3-3570
Contact customer support for availability at 1-800-252-1698

5
on diagram

Screw, 3/8-24 x 3/4" h.h. cap (3) Part #: 9-1532
Contact customer support for availability at 1-800-252-1698

6
on diagram

Spacer, 3" long (3) Part #: 1-5272
Contact customer support for availability at 1-800-252-1698

7
on diagram

Wheel, gage (3) Part #: 1-9190
Contact customer support for availability at 1-800-252-1698

8
on diagram

Bracket, anti-scalp adj. side (2) Part #: 3-3571
Contact customer support for availability at 1-800-252-1698

9
on diagram

Assembly chute 28 and 33" discharge Part #: 5-2555
Contact customer support for availability at 1-800-252-1698

10
on diagram

Hinge, spring Part #: 1-6341
Contact customer support for availability at 1-800-252-1698

11
on diagram

Chute, discharge Part #: 2-2633
Contact customer support for availability at 1-800-252-1698

12
on diagram

Rod, chute Part #: 2-6234
Contact customer support for availability at 1-800-252-1698

13
on diagram

Washer, palnut Part #: 2-6483
Contact customer support for availability at 1-800-252-1698

14
on diagram

Decal, cpsc Part #: 2-6831
Contact customer support for availability at 1-800-252-1698

15
on diagram

Hinge, side chute plastic Part #: 3-3780
Contact customer support for availability at 1-800-252-1698

16
on diagram

Bar, weight rear Part #: 3-6579
Contact customer support for availability at 1-800-252-1698

17
on diagram

Bolt, 3/8-16 x 1" carriage (2) Part #: 9-0747
Contact customer support for availability at 1-800-252-1698

18
on diagram

Nut, 3/8-16 hex lock (6) Part #: 9-0546
Contact customer support for availability at 1-800-252-1698

19
on diagram

Arm, front lift Part #: 4-2586
Contact customer support for availability at 1-800-252-1698

20
on diagram

Washer, 3/4" (4) Part #: 1-0935
Contact customer support for availability at 1-800-252-1698

21
on diagram

Eccentric, leveling Part #: 1-5447
Contact customer support for availability at 1-800-252-1698

22
on diagram

Washer, 3/8" internal tooth lock Part #: 9-0390
Contact customer support for availability at 1-800-252-1698

23
on diagram

Arm, front lift Part #: 3-4815
Contact customer support for availability at 1-800-252-1698

24
on diagram

Screw, 3/8-24 x 1-1/4" h.h. cap Part #: 9-0163
Contact customer support for availability at 1-800-252-1698

25
on diagram

Rod, deck support Part #: 2-2717
Contact customer support for availability at 1-800-252-1698

26
on diagram

Ring, 7/16" snap Part #: 1-7847
Contact customer support for availability at 1-800-252-1698

27
on diagram

Brace, spindle Part #: 3-8018
Contact customer support for availability at 1-800-252-1698

28
on diagram

Bolt, 3/8-16 x 3/4" hex flange lock, grade 5 (7) Part #: 9-0612
Contact customer support for availability at 1-800-252-1698

29
on diagram

Nut, 3/8-16 hex flange lock (4) Part #: 9-0613
Contact customer support for availability at 1-800-252-1698

30
on diagram

Bolt, 5/16-18 x 5/8" hex flange lock grade 5 (3) Part #: 9-1811
Contact customer support for availability at 1-800-252-1698

31
on diagram

Nut, 5/16-18 hex flange lock grade 5 (3) Part #: 9-1601
Contact customer support for availability at 1-800-252-1698

32
on diagram

Blade, 33" high lift Part #: 3-4168
Contact customer support for availability at 1-800-252-1698

33
on diagram

Screw, 1/2-20 x 1" h.h. cap (2) Part #: 9-0392
Contact customer support for availability at 1-800-252-1698

34
on diagram

Washer, 1/2" internal tooth lock (2) Part #: 9-0509
Contact customer support for availability at 1-800-252-1698

35
on diagram

Nut, 1/2-20 hex jam (2) Part #: 9-0559
Contact customer support for availability at 1-800-252-1698

36
on diagram

Assembly, spindle Part #: 5-2917
Contact customer support for availability at 1-800-252-1698

37
on diagram

Ring, 2" tolerance Part #: 1-2670
Contact customer support for availability at 1-800-252-1698

38
on diagram

Ring, 2" retaining (2) Part #: 1-0740
Contact customer support for availability at 1-800-252-1698

39
on diagram

Arm, idler Part #: 4-2587
Contact customer support for availability at 1-800-252-1698

40
on diagram

Bolt, 3/8-16 x 2" carriage Part #: 9-0990
Contact customer support for availability at 1-800-252-1698

41
on diagram

Idler, 4" o.d. flat Part #: 2-7717
Contact customer support for availability at 1-800-252-1698

42
on diagram

Washer, 11/32" flat (4) Part #: 9-1514
Contact customer support for availability at 1-800-252-1698

43
on diagram

Nut, 3/8-16 hex lock Part #: 9-1585
Contact customer support for availability at 1-800-252-1698

44
on diagram

Spring, external Part #: 3-5969
Contact customer support for availability at 1-800-252-1698

45
on diagram

Washer, spindle Part #: 1-4407
Contact customer support for availability at 1-800-252-1698

46
on diagram

Pulley, spindle Part #: 2-6558
Contact customer support for availability at 1-800-252-1698

47
on diagram

Washer, 25/32" flat (4) Part #: 3-2028
Contact customer support for availability at 1-800-252-1698

48
on diagram

Nut, 3/4-16 hex jam Part #: 1-0027
Contact customer support for availability at 1-800-252-1698

49
on diagram

Belt, ha 33" deck Part #: 3-5389
Contact customer support for availability at 1-800-252-1698

50
on diagram

Bolt, 5/16-18 x 3/4" hex flange lock (8) Part #: 9-0595
Contact customer support for availability at 1-800-252-1698

51
on diagram

Nut, 5/16-18 hex flange lock (14) Part #: 9-0585
Contact customer support for availability at 1-800-252-1698

52
on diagram

Arm, rear lift Part #: 4-2585
Contact customer support for availability at 1-800-252-1698

53
on diagram

Cover, chain (2) Part #: 2-8021
Contact customer support for availability at 1-800-252-1698

54
on diagram

Pin, 3/32 x 1-1/2" hair (3) Part #: 9-1503
Contact customer support for availability at 1-800-252-1698

55
on diagram

Adjuster, chain (2) Part #: 2-8728
Contact customer support for availability at 1-800-252-1698

56
on diagram

Swivel, adjustable (2) Part #: 2-8200
Contact customer support for availability at 1-800-252-1698

57
on diagram

Bolt, 5/16-18 x 3/4" carriage grade 5 Part #: 9-1508
Contact customer support for availability at 1-800-252-1698

58
on diagram

Washer, 11/32" grade 5 Part #: 9-1296
Contact customer support for availability at 1-800-252-1698

59
on diagram

Nut, 5/16-18 wing Part #: 9-0492
Contact customer support for availability at 1-800-252-1698

60
on diagram

Bolt, 5/16-18 x 1-1/2" hex flange lock Part #: 9-0700
Contact customer support for availability at 1-800-252-1698

61
on diagram

Spacer, 11/32" Part #: 2-8620
Contact customer support for availability at 1-800-252-1698

62
on diagram

Nut, 5/16-18 hex lock Part #: 9-1067
Contact customer support for availability at 1-800-252-1698

63
on diagram

Washer, 3/8" flat Part #: 9-1528
Contact customer support for availability at 1-800-252-1698

64
on diagram

Nut, 5/16-18 hex lock Part #: 9-1585
Contact customer support for availability at 1-800-252-1698

65
on diagram

Bolt, 5/16-18 x 1/2" carriage (6) Part #: 9-0004
Contact customer support for availability at 1-800-252-1698

66
on diagram

Nut, 3/8-24 hex lock (3) Part #: 9-1600
Contact customer support for availability at 1-800-252-1698

67
on diagram

Rod, cuttin deck timing Part #: 3-5495
Contact customer support for availability at 1-800-252-1698

68
on diagram

Swivel, brake link pm Part #: 2-4586
Contact customer support for availability at 1-800-252-1698

69
on diagram

Spacer, 25/64" Part #: 2-1815
Contact customer support for availability at 1-800-252-1698

70
on diagram

Washer, 3/8" Part #: 9-0122
Contact customer support for availability at 1-800-252-1698

71
on diagram

Pin, hair Part #: 1-6231
Contact customer support for availability at 1-800-252-1698

72
on diagram

Decal, caution Part #: 1-4852
Contact customer support for availability at 1-800-252-1698

73
on diagram

Decal, caution Part #: 1-6973
Contact customer support for availability at 1-800-252-1698

74
on diagram

Decal, hi-vac Part #: 2-2991
Contact customer support for availability at 1-800-252-1698

75
on diagram

Decal, chute/deflector Part #: 4-6720
Contact customer support for availability at 1-800-252-1698